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S5 d T 75 v I R g i, YC18650-3726-352P-B 11.1V 5200mAh 57. 72Wh
# 5o AR Chinese
Name of Sample | 3 3 Rechargeable Cylindrical Li-ion battery YC18650-3726-352P-B 11. 1V
English 5200mAh 57. 72Wh
b5 1119050371
EX R 204 Al B AT IR A A
Consignor /
& F¥AT DR % MR o AT R )
Manufacturer ChangHong Grand—Pro Tech Co.,Ltd.
ol ik A B (%?El’ﬁﬁ%@iﬁﬁﬁ@ﬁ(’ﬁ IR AARAET
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
PR e (%?ﬁ@ﬁ%ﬁﬁﬂ‘lﬁﬁ(ﬂ SRIGFIATAET D
ST/SG/AC. 10/11/Rev. 6 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38.3
HFa s
A*"" ) T AR RS S
ppearance Blue Plastic film shell
L B W 9019-05-30 HralAeie A A 2019-06-01 ~ 2019-07-19
Accepted Date Test Date
A B Elﬁﬁiﬂ:?&iﬂﬂﬁ:%ﬁl:?‘%’ﬂ‘?:%ﬁ%:ﬁﬁi:ﬂ?ﬁf&:3&'1%1%']%(%
2 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
sk, SRR ATRAE CETF ek srmm gy R FBRAET D
5 ST/SG/AC. 10/11/Rev. 6 38. IHTUEEE K
K LER The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6
Conclusion 38.3
: 2019-07-19
& T 75 HiBE i i 4iRechargeable Lithiu fi‘é!ﬁery. /4 \
Comment 1+ /
5 )
EX No X3 / A R LA
Consignor e 518104
Address Post Code
P A AR T /klg'? G ﬁﬁ
Approver: é Checker: Compiler:
RE

Title: FAA TR (Vice chief engineer)
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Name of Test Standard requirement or The X
No. ltems Clause Number of Standard Test Result Conclusion Remark
H}‘}:(.’?El (;’e'T'fﬁ;l‘{iﬁ‘«”/.li/éﬁéﬁfﬁJﬁiil%f%%ﬂl ZRL
- Ty ST/SG/AC. 10/11/Rev. 6 38.3 WRT. 1 | JLHER 1
1 E’Eﬁﬂ UN Manual of Tests and Criteria q ‘{“ ST K4
Altitud Q s X See Appendix 1 (=) i
ude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 Passed
simulation
TAE (T ek s mifait RN Ao
AR SN ST/SG/AC. 10/11/Rev. 6 38.3 GHRT. 2 R 2
2 o UN Manual of Tests and Criteria See Appendix 2 4k /
Thermal test |ST/SG/AC.10/11/Rev.6 Section 38.3 Test T.2 Passed
R CET ek bopa i 1s W RbR
W FH) ST/SG/AC. 10/11/Rev. 6.38.3 WRT.3 | FLHK 3
3 ) ' UN Manual of Tests and Criteria 5 e
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 See Appendix 3 P:Si 4 /
TAN Ok Ham btz PRV TR
Phiti FH) ST/S6/AC. 10/11/Rev. 6 38.3 WIT. 4 LM 4
4 b UN Manual of Tests and Criteria See Appendix 4 /‘_}-ﬁ% /
Shock ST/5G/AC. 10/11/Rev. 6 Section 38.3 Test T.4 passsi
TeA M (% T fam b s Bl W AT
S FE) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.6 | IR 5
5 s UN Manual of Tests and Criteria See Appendix 5 ﬁﬁ!} /
External short |ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.5 Passed
circuit
TN (KT ek R pia mir wT R AR
itk ) ST/S6/AC. 10/11/Rev. 6 38.3 WRT.6 | ALKIH 6
6 UN Manual of Tests and Criteria 3 . o
TImpact ST/5G/AC. 10/11/Rov. 6 Section 38.3 Test 1.6 SE AT P;zﬁ d /
T kT fau b pmia My X WA
e M) ST/SG/AC. 10/11/Rev. 6 38.3 WRT.7 | WHIER 7
1 UN Manual of Tests and Criteria 3 s
Overcharge  |ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.7 Soe Afpendizsy n ;'Si d /
. A ST/SG/AC. 10/11/Rev. 6 38.3 BIT.8 | JLEHK 8
8 ?ﬁﬂiﬂﬁuﬁ‘ UN Manual of Tests and Criteria S}:gf.’i\f’pendix 8 L /
Forced discharge |ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test 1.8 Passed
B R ERFAAT TREGRE - 22'C—24°C RETBAL /%
Test Environment Ambient temperature:22°'C-24C -Ambient humidity:/%
Condition
iowlksel /
PR Test ltem
Subcontracted Test sk | 2% / LY /
Condition Subcontracted | Name Post Code
Laboratory M3k / W75 /
L Address Tel
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MR B 4 AR AL
Name of Test Items Altitude simulation
—— =
Aft
W | HaRE QN Bofors WG Afer | g a5 | M40 E| A
%5 Sample Status k% | FREE Ji%& | A% /E | Mass Loss | Residual NE
Sample Mass ocVv Mass ocv OCV  |Other
No. /g N /g N 1% % Event
o1 | ekt | g7rze | 1253 | 277.28 | 1253 0.00 | 100.00 | ©
w02 | e | ol | 12.53 L g7i.Ob 12.53 0.00 | 100.00 | ©
| 002 | iorcRalychamged | T L e
003 | ol e | 27691 12.53 | 276.87 12.53 0.01 100.00 | ©
0 | e | 217.50 12.54 | 277.55 | 12.54 0. 00 100.00 | ©
005 | pormarl | zrrae | 1383 | 2786 12.53 0.00 | 100.00 | ©
06 | goiomanE | 217 OO 12.54 0.00 | 100.00 | ©
007 | gl e R i P 19 12.55 | 277.28 | 12.53 0. 00 100.00 | ©
008 | soolliient @076, 93 12.44 | 276.94 | 12.44 0.00 100.00 | ©
o l‘ 2 ETMS spalcccﬂin;f::kionally

Tz, ek VR DR R-BREL FRK O-R A, A, M. RAE. AEK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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#mA B LA i

Name of Test Items Thermal test
y XA B 13 Aft
R ——‘*—‘ﬁf’ o | g g MEOE
%5 Sample Status RE ¥ | FF%E/E| Mass Loss Residual
Sample Mass oCcVv Mass ocVv OCV |Other
No. /g N /g N 1% % Event
1CYCYE4 b b DI b b o
w0 | et | #TTEE | 1A 977,27 | 12.38 0.00 98.80 | ©
10YCTE AT D b .
G | eamene, | aile | 125 276.97 | 12.38 0.01 98.80 | ©
1CYCTER T .
03 | imere | eme.e7 | 12 SHEEER 90 | 12.38 0. 00 98.80 | ©
ot | pocrene | omss | 1289 | 2N 58 | 12.38 0.00 | 9872 | o
005 | qolicRanm g | 277-46 | 128 277.51 | 12.38 0. 00 98.80 | o
| 005 | socvc Fully charged |
006 | oo e | 27719 19 5o | 17, 2. 38 0.01 98.72 | ©
W07 | goimenn AR | @5 | 2T 9 | 12430 0. 00 98.72 | ©
008 | golickenn gl or | B4 | 276 98 | 12.36 0.00 99.36 | O
b F’? l/ This spalcceﬂinbtle::kionully

.

Hii: LR VoA DR R TRk O-F . RikRA. LMk, RBA. FALK .
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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HowloR B 4 AR £

Name of Test Items Vibration
i e
HERE R pefore | KB Afer g gk | MARE) A
% Sample Status G | ARk R¥ Mass Loss | Residual | Z
Sample Mass oCVv Mass oCcVv Other
No. /g A% /g N 1% % Event
[
1CYCTE AT . o ar
01 | loaRs o | 271727 | 1238 277. 11 12.35 0.06 99.76
1CYCoEA A . - x
007 | qelinekn ., |Zear| 1258 276.81 | 12.35 0.05 99.76 0
; 10YCsEA 7 o - " .
003 I e 12. 38 276. 73 12.35 0. 06 99. 76 0
008 | ilimeRt . | 27788 ] 12 R/ | 27€85 12.35 0.08 99.76 0
o | olEErs st | 1238 | 21728 | 129 0.08 | 99.76 | O
50CYCHEA T e
006 | golicment o | 27T g 276.98 | 12.36 0.07 99. 81 0
50CYCTEA AL , "
07 | grllmen a2 | 18 276.99 | 12.83 0.08 99. 68 0
008 | golckene g . o8 | 18836 276. 75 12.36 0.08 100. 00 0
e |This space intentionall
PR i s

Bii: L VR DR R-BUEL FoRK . RRAL. R, RAE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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A5 KRR B LA whiti
No. 2 Name of Test Items Shock
| EP————
= -
wa |  HakA ———\’m i petore | RIS AT | g gk | AR | S
P S “l’ St": g | ABLE %% |FF%w/E| MassLoss | Residual WE
AIIpIG: PIatus Mass ocv Mass ocv oCV | Other
Sample / N /g N % 1% Event
No. &
W | pes, | mrl | BB |21 12.35 0.00 | 100.00 | ©
w02 | gooeeke | gre.8e | 12.35 fo216.80 | 1239 0.01 | 100.00 | ©
03 | orcimerl | 276,73 | 12. 3363 12.35 0.04 | 100.00 | ©
w0t | oceere | ogrras | 128 | 27986 | 12 35 0.00 | 100.00 | ©
o5 | golemerm | grres | 128 llolll ) 12 35 0.04 | 100.00 | ©
Rt TE” EED e 35 0.02 99.92 | o
007 | olliTeRa g oy | 1fps | 26§ 12 33 0,01 100.00 | ©
008 | poomerafil ore.75 | 1836 L 2760 12. 36 0.01 100.00 | ©
) F,/}.[This spalc:“inbtle:ntkionally

-

—

&g LR V- &, DRk R-AEE
Note: L-Leakage V-Venting D-Disassembly R-Rupture F

_Fire O-No Leakage,No Venting,

Fge k. 0-F iR, RRA. RAA. FHR. RAK.

No Disassembly,No Rupture & No Fire.
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5 - ARR B 4 AR YL B
No. J Name of Test Items External short circuit
¥ v = e
. HBRE #ah@RHEL SRR
Max. External Temperature
Sample No. Sample Status C Other Event

1CYCsE4a it 5

001 1CYC Fully charged 51.0 o
10YCoeAs7e

002 1CYC Fully charged 56.8 o

. 1cYCoe4a et

003 1CYC Fully charged 56.2 0
1cYcsE A it .

004 16YC Fully charged 56.5 0

, 50CYCsE4AFa

005 50CYC Fully charged 57.2 0
50CYCsEA Tt

006 50CYC Fully charged 58.1 Q
50CYCEA Fa

007 50CYC Fully charged 57.4 0

T
008 50CYC5E A Fa 57.9 o

50CYC Fully charged

This space intentionally left

BUF 6 A

T DR R-ARFL F-RK 0-FfRi. TAK. AR,
ote: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

| Note:D-Disssembly R-Ruptur F-Fire O-No DisssemblyNoFire & NoRowhte
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B R B A4 AR
Name of Test Items
HahkORHBE
Max. External Temperature
/C

FARE

Other Event

SR E

Sample Status

St
Sample No.

1CYC 50%ZHE
1CYC 50% Capacity

1CYC 50%%¢ 0t
1CYC 50% Capacity

10YC 50%7¢hk
1CYC 50% Capacity

10YC 50%%¢Hk
1CYC 50% Capacity —_—_1(2___‘
=
10YC 50%7FFfik S =

1CYC 50% Capacity

| e ——
This space intentionally left
blank

BLF

& D-FRAR F-REK O-FfA . TALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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Overcharge

i R RHAR
Sample No. Sample Status Other Event
.
1CYCTE A ¢
014 1CYC Fully charged
015 mét\écfeﬁ‘-jﬁm o
] ) ully charged
. 10YCoE AR
016 1CYC Fully charged 0
O (O Y
017 1CYC Fully charged 0
50CYC5EA T L
018 50CYC Fully charged 9
50CYC5EATE
019 50CYC Fully charged o
50CYCTEA T
020 50CYC Fully charged 9
AT
021 500YC5E 2 7l 0

50CYC Fully charged

LFEH

This space intentionally left blank

HiE:

Dtk Pk O-TMih. TAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




J’-‘iﬁ”%l’—}‘z’%#ﬁ‘/‘ﬂ‘“ﬁl— PR/ 3]

¥ o AR -k 8
SRICI Testing Co. , Ltd. Test Report— Appendix 8  N0.1119050371
10/11

Bl A B L AR i Gk

Name of Test Items Forced discharge

i HERES FAREF

Sample No. Sample Status Other Event

1CYCoe Al
1CYC Fully discharged
TCYCTE AL
1CYC Fully discharged
1eYCoE At
1CYC Fully discharged
TCYCTEA
1CYC Fully discharged
1CYC5RATHE
1CYC Fully discharged
027 1CYCTRATH R
1CYC Fully discharged
028 TCYCTEAT ML
1CYC Fully discharged
029 1CYCTRAMIA
1CYC Fully discharged
030 10YCTe AL
1CYC Fully discharged
031 1CYCoR AT
1CYC Fully discharged
032 50CYC5a 2T
50CYC Fully discharged
033 50CYCTE A L
. 50CYC Fully discharged
50CYCHR AT T
50CYC Fully discharged
50CYCHE AT
50CYC Fully discharged
50CYCHEA IR
50CYC Fully discharged
50CYCoEAR A
50CYC Fully discharged
50CYCEA R
50CYC Fully discharged

034

035

036

I

037

o

038

50CYCEA

039 50CYC Fully discharged

50CYCoE A
50CYC Fully discharged
50CYCoe Al
50CYC Fully discharged

Sk DA ALK O-FLMRAR. FALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

elo|]o|@

040

041

o




b iR T RAS AT B 4]
o UIE - S
SRICI Testing Co. , Ltd. Test Report—Appendix NO. 1119050371 .

st 455 Gl ook




